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1. VERIFICATION OF CONFORMITY

Applicant Ansjer Electronics Co., Ltd

Address 301, 1st Building, No.21 Yongtian Road, Xiangzhou, Zhuhai, Guangdong, China
Manufacturer Ansjer Electronics Co., Ltd

Address No.5 WanLi Road, SanXiang, ZhongShan 528463, Guangdong, China

Factory Ansjer Electronics Co., Ltd

Address No.5 WanLi Road, SanXiang, ZhongShan 528463, Guangdong, China

Product Designation Wireless IP Camera

Brand Name N/A

Test Model C518

Series Model C516, C519, C528, C519M, C528M, life-131, ZND5183Y, ZND5185Y,

ZND5194Y, ZND5195Y, ZND5196Y, ZND5284Y, ZND5286Y, ZND5288Y

Declaration of Difference

All the same except the model name

Date of receipt of test item

Jul. 14, 2023

Date of Test

Jul. 14, 2023 to Sep. 05, 2023

Deviation No any deviation from the test method
Condition of Test Sample |Normal
Test Result Pass

Report Template

AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in accordance with
the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described in
this report is in compliance with requirement of FCC Part 15 Rules requirement.

Prepared By

Reviewed By

Approved By

Brbo hesy

Bibo Zhang
(Project Engineer)

Sep. 05, 2023

Co/ﬂw‘ n L
Calvin Liu
(Reviewer) Sep. 05, 2023
Max Zhang
Authorized Officer Sep. 05, 2023
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2. GENERAL INFORMATION
2.1. PRODUCT DESCRIPTION

Equipment Type

[] Indoor access points
X] Client devices

[ ] Outdoor access points
[] Fixed P2P access points

Operation Frequency

X U-NII 1:5150MHz~5250MHz
X U-NII 2C:5470MHz~5725MHz

X] U-NII 2A: 5250MHz~5350MHz
X U-NII 3: 5725MHz~5850MHz

DFS Design Type [ ] Master [] Slave with radar detection [X] Slave without radar detection
TPC Function [ ] Yes X No
Hardware Version XS7302+Q03P

Software Version

V4.1.9.730201350AA

Test Frequency Range:

For 802.11a/n-HT20-VHT20: 5180~5240MHz, 5260~5320MHz, 5500~5700MHz,
5745~5825MHz

Output Power

IEEE 802.11a:10.77dBm; IEEE 802.11n-HT20:10.42dBm

Modulation

802.11a: OFDM (BPSK, QPSK, 16QAM, 64QAM)
802.11n: OFDM (BPSK, QPSK, 16QAM, 64QAM,128QAM)

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps;
802.11n: up to 300Mbps;

Number of channels

4 channels of U-NII-1 Band
4 channels of U-NII-2A Band
8 channels of U-NII-2C Band
5 channels of U-NII-3 Band

Antenna Designation

Bipolar Antenna (Comply with requirements of the FCC part 15.203)

Antenna Gain

-8.49dBi

Power Supply

DC 5.0V by adapter.
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2.2. TABLE OF CARRIER FREQUENCYS
For 5180~5240MHz:
4 channels are provided for 802.11a, 802.11n (HT20):
Channel Frequency Channel Frequency
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz
For 5260~5320MHz:
4 channels are provided for 802.11a, 802.11n (HT20):
Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz
For 5500~5720MHz:
12 channels are provided for 802.11a, 802.11n (HT20):
Channel Frequency Channel Frequency
100 5500 MHz 124 5620 MHz
104 5520 MHz 128 5640 MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz 144 5720 MHz
For 5745~5825MHz:
5 channels are provided for 802.11a, 802.11n (HT20):
Channel Frequency Channel Frequency
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz -- --
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2.3. RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is intended for FCC ID: 2ANTC-C518 filing to comply with the FCC Part 15

requirements.

2.4. TEST METHODOLOGY

No. Identity Document Title
1 FCC 47 CFR Part 2 | Frequency allocations and radio treaty matters; general rules and regulations
2 FCC 47 CFR Part 15 | Radio Frequency Devices
3 ANSI C63.10-2013 | American National Standard for Testing Unlicensed Wireless Devices
4 KDB 662911 662911 D01 Multiple Transmitter Output v02r01
5 KDB 789033 789033 D02 General U-NII Test Procedures New Rules v02r01

2.5. SPECIAL ACCESSORIES
Refer to section 5.2.

2.6. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

2.7. ANTENNA REQUIREMENT

Standard Requirement

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. The use of a permanently attached antenna or of an antennathat uses a unique
coupling to the intentional radiator, the manufacturer may design the unit so that a brokenantenna can be replaced
by the user, but the use of a standard antenna jack or electrical connector is prohibited.

EUT Antenna:
The non-detachable antenna inside the device cannot be replaced by the user at will. The gain of the antenna is
-8.49dBi
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3. TEST ENVIRONMENT

3.1 ADDRESS OF THE TEST LABORATORY

Laboratory: Attestation of Global Compliance (Shenzhen) Co., Ltd.

Address: 1-2/F, Building 19, Junfeng Industrial Park, Chongqging Road, Heping Community, Fuhai Street,
Bao'an District, Shenzhen, Guangdong, China

3.2 TEST FACILITY
The test facility is recognized, certified, or accredited by the following organizations:

CNAS-Lab Code: L5488

Attestation of Global Compliance (Shenzhen) Co., Ltd. has been assessed and proved to be in compliance with
CNAS-CLO01 Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC17025: 2017
General Requirements) for the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No.: 5054.02

Attestation of Global Compliance (Shenzhen) Co., Ltd. EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC 17025:
2017 General Requirements for the Competence of Testing and Calibration Laboratories and any additional
program requirements in the identified field of testing.

FCC-Reqistration No.: 975832

Attestation of Global Compliance (Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the FCC (Federal Communications Commission). The acceptance letter from the
FCC is maintained in our files with Registration 975832.

IC-Reqistration No.: 24842 (CAB identifier: CN0063)

Attestation of Global Compliance (Shenzhen) Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the Certification and Engineering Bureau of Industry Canada. The acceptance
letter from the IC is maintained in our files with Registration 24842.
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3.3 ENVIRONMENTAL CONDITIONS

NORMAL CONDITIONS EXTREME CONDITIONS
Temperature range (C) 15-35 -20 - 50
Relative humidty range 20%-75% 20%-75%
Pressure range (kPa) 86 - 106 86 - 106
Power supply DC 5.0V DC 4.5V-DC 5.5V
Note: The Extreme Temperature and Extreme Voltages declared by the manufacturer.

3.4 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y +U, where expended uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of approximately 95%.

Item Measurement Uncertainty

Uncertainty of Conducted Emission for AC Port U.=%3.1dB

Uncertainty of Radiated Emission below 1GHz U.=24.0dB

Uncertainty of Radiated Emission above 1GHz U.=14.8dB

Uncertainty of total RF power, conducted U.=20.8dB

Uncertainty of RF power density, conducted U.=%2.6dB
Uncertainty of spurious emissions, conducted U =22 %

Uncertainty of Occupied Channel Bandwidth U, =22.7 %
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Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun. 03, 2023 Jun. 02, 2024
LISN R&S ESH2-Z5 100086 Jun. 03, 2023 | Jun. 02, 2024
Attenuator Dongfang Xupu | LM-XX-6-5W N/A Jun. 09, 2023 | Jun. 08, 2024
Test software R&S VerV1.71 N/A N/A N/A
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model S/IN Cal. Date Cal. Due
TEST
RECEIVER R&S ESCI 10096 Feb. 18, 2023 Feb. 17, 2024
EXA Signal Aglient N9O10A MY53470504 | Jun. 01,2023 | May 31, 2024
Analyzer
Power sensor Aglient U2021XA MY54110007 Mar. 18, 2022 Mar. 19, 2024
5GHz Fliter EM Electronics 5150-5880MHz N/A Mar. 18, 2022 Mar. 19, 2024
Horn antenna | SCHWARZBECK BBHA 9170 #768 Oct. 31, 2021 Oct. 30, 2023
Active loop
antenna ZHINAN ZN30900C 18051 Mar. 12, 2022 Mar. 11, 2024
(9K-30MHz)
Double-Ridged
Waveguide ETS LINDGREN 3117 00034609 Apr. 23, 2023 Apr. 22, 2024
Horn
Broadband ETS LINDGREN 3117PA 00225134 Sep. 01,2022 | Sep. 02, 2024
Preamplifier
ANTENNA SCHWARZBECK VULB9168 VULB9168-494 | Jan. 05, 2023 Jan. 04, 2025
Test software FARA Ver.RA-03A N/A N/A N/A
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4. DESCRIPTION OF TEST MODES

) ) Date rate
Mode Available channel Tested channel Modulation
(Mbps)
36,40,44,48,52, 56, 60,
64,100, 104, 108, 112, 116, | 36,40,48,52, 64,

802.11a/n 120, 124, 128, 132, 136, 100, 120, 140, OFDM/OFDMA 6Mbps/MCS0

140, 144, 149, 153, 157, 149, 157, 165

161, 165

Note:
1. The EUT has been set to operate continuously on tested channel individually, and the EUT is operating at
its maximum duty cycle>or equal 98%.

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.

Software Setting

EOO) Rl BEEE) | IRL  FEH)

‘qg%amzhmaaazem L=l SIRCAN =

« Serial-COM2
~ # rtwpriv wland mp_setrfpath 1 ~
wlano mp_setrfpath:mp_setrfpath Main

~ # rtwpriv wlan0 mp_pwrctldm 3
wlano mp_pwrctldm: PwrCt1oM start TSSI tracking on

{~ # rtworiv wland 36 0 a 6M 1 2000
config packet perdiod =2000
Packet Pattern = random Byte

wlang mp_rate:set data rate to 4 index 1

wlang mp_ant_tx:switch Tx antenna to a

wlano mp_bandwidth:No change current Bw 0
wlang mp_channel :change channel 1 to channel 36
wlano 36158t PMac Tx Mode OK

~ # rtwpriv wlan0 mp_txpower dbm=21
wlang Mp_txpower :Path Set power dbm :21.0

~ # rtwpriv w'lano mp_ctx background,pkt

wlano mp_ctx

Start continuous DA=FEFFFFFFFFFF Ten=1500 count=0

— & v
Default = (41 02 (I3 (4 W5 W6 W7 (Jreset (Jshow () reboot

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd

Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




AGC

5. SYSTEM TEST CONFIGURATION
5.1. CONFIGURATION OF EUT SYSTEM

Report No.: AGC06662230301FR02

339

EUT

(Power from AC

5.2. EQUIPMENT USED IN EUT SYSTEM

Page 13 of 102

Item Equipment Model No. ID or Specification Remark
1 | Wireless IP Camera C518 2ANTC-C518 EUT
2 Adapter HW-050200C01 Input: Agultsgt':z;gv;g\/fg:z’ 0-5A AE
3 Xiaomi phone Mi 10 N/A AE
4 USB Cable N/A N/A AE

5.3. SUMMARY OF TEST RESULTS

Item FCC Rules Description Of Test Result
1 §15.203 Antenna Equipment Pass
2 815.407(a/1/2/3) RF Output Power Pass
3 8§15.407(e) 6dB Bandwidth Measurement Pass
4 §2.1049 26dB bandwidth Measurement Pass
5 815.407(a/1/2/3) Power Spectral Density Pass
6 815.407(b)(1/2/3/4) Conducted Spurious Emission Pass
7 §15.209,815.407(b)(1/2/3/4) Radiated Emission& Band Edge Pass
8 §15.207 AC Power Line Conducted Emission Pass
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6. DUTY CYCLE MEASUREMENT

Report No.: AGC06662230301FR02
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5GHz WLAN (NII) operation is possible in 20MHz, 40MHz and 80MHz channel bandwidths. The
maximum achievable duty cycles for all modes were determined based on measurements
performed on a spectrum analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz, and
detector = Peak. The RBW and VBW were both greater than 50/T, where T is the minimum
transmission duration, and the number of sweep points across T was greater than 100. The duty

cycles are as follows:

Operating mode Data rates Duty Cycle |Duty Cycle Factor| 1/ T Minimum | Average Factor
(Mbps) (%) (dB) VBW (kHz) (dB)
For band 5.150-5.250 GHz:
IEEE 802.11a 6 80 0.97 0.49 -1.94
IEEE 802.11n-HT20 MCSO0 79 1.02 0.53 -2.05
For band 5.25-5.35 GHz:
IEEE 802.11a 6 80 0.97 0.49 -1.94
IEEE 802.11n-HT20 MCSO0 79 1.02 0.53 -2.05
For band 5.47-5.725 GHz:
IEEE 802.11a 6 80 0.97 0.49 -1.94
IEEE 802.11n-HT20 MCSO0 79 1.02 0.53 -2.05
For band 5.725-5.850 GHz:
IEEE 802.11a 6 80 0.97 0.49 -1.94
IEEE 802.11n-HT20 MCSO0 79 1.02 0.53 -2.05

Remark:

1. Duty Cycle factor = 10 * log (1/ Duty cycle) 2. Average factor = 20 log10 Duty Cycle

2. The duty cycle of each frequency band mode reflects the determination requirements of the low channel

measurement value.

3. The measurement results involving the above compensation parameters have been compensated by soft

ware to reflect the final results.
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The test plots as follows:
U-NII 1_IEEE 802.11a U-NII 1_IEEE 802.11n-HT20
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7. RF OUTPUT POWER MEASUREMENT
7.1 MEASUREMENT LIMITS

Operation Band EUT Category LIMIT
1 Watt (30 dBm)
. .enrp<

O Outdoor Access Point elevation hngle above 30 dogrees 85
U-NII-1 measured from the horizon)

] Fixed point-to-point Access Point 1 Watt (30 dBm)

] Indoor Access Point 1 Watt (30 dBm)

X Client devices 250mW (23.98 dBm)
U-NII-2A / 250mW (23.98 dBm) or 11 dBm+10 log B*
U-NII-2C / 250mW (23.98 dBm) or 11 dBm+10 log B*
U-NII-3 / 1 Watt (30 dBm)

Note: Where B is the 26dB emission bandwidth in MHz.

7.2 MEASUREMENT PROCEDURE

XIMethod PM is Measurement using an RF average power meter. The procedure for this method is as follows:

1. The testing follows the ANSI C63.10 Section 12.3.3.1

2. Measurements may be performed using a wideband RF power meter with a thermocouple detector or
equivalent if all of the following conditions are satisfied:
The EUT is configured to transmit continuously, or to transmit with a constant duty cycle.
At all times when the EUT is transmitting, it shall be transmitting at its maximum power control level.
The integration period of the power meter exceeds the repetition period of the transmitted signal by at least
a factor of five.
Determine according to the duty cycle of the equipment: when it is less than 98%, follow the steps below.
Measure the average power of the transmitter. This measurement is an average over both the ON and
OFF periods of the transmitter.

8. Adjust the measurement in dBm by adding [10 log (1 / D)], where D is the duty cycle {e.g., [10 log (1 /
0.25)], if the duty cycle is 25%}.

9. Record the test results in the report.

7.3 MEASUREMENT SETUP (BLOCK DIAGRAM OF CONFIGURATION)

EUT
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7.4 MEASUREMENT RESULT
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Test Data of Conducted Output Power for band 5.15-5.25 GHz
Test Mode Tes‘EI\C/I: Eg)n el Aver?ggnlj)ower a:rl;s) Pass or Fail
5180 10.77 23.98 Pass
802.11a 5200 9.93 23.98 Pass
5240 9.08 23.98 Pass
5180 10.42 23.98 Pass
802.11n20 5200 9.57 23.98 Pass
5240 8.86 23.98 Pass
Test Data of Conducted Output Power for band 5.25-5.35 GHz
Test Mode Tes'E I\(/il_]z;\;mel Aver?ggrrli;ower ;g:;s) Pass or Fail
5260 7.72 23.98 Pass
802.11a 5300 7.60 23.98 Pass
5320 7.20 23.98 Pass
5260 7.57 23.98 Pass
802.11n20 5300 7.73 23.98 Pass
5320 7.35 23.98 Pass
Test Data of Conducted Output Power for band 5.47-5.725 GHz
Test Mode Tes'a\% Eg? el Aver?o?gnlf)ower ;:rl:; Pass or Fail
5500 7.80 23.98 Pass
802.11a 5600 9.84 23.98 Pass
5700 5.50 23.98 Pass
5500 7.53 23.98 Pass
802.11n20 5600 9.55 23.98 Pass
5700 5.43 23.98 Pass
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Test Data of Conducted Output Power for band 5.725-5.85 GHz

Test Mode Tes'EI\(/;, r'g)n i Aver?ggnlf)ower E'C;:rl;s) Pass or Fail
5745 5.61 30 Pass
802.11a 5785 5.19 30 Pass
5825 4.28 30 Pass
5745 5.52 30 Pass
802.11n20 5785 5.18 30 Pass
5825 4.53 30 Pass
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8. 6DB&26DB BANDWIDTH MEASUREMENT
7.1 MEASUREMENT LIMITS
The minimum 6dB bandwidth shall be at least 500 kHz.

8.2 MEASUREMENT PROCEDURE

7.2.1 -6dB bandwidth (DTS bandwidth) Test setting:

1. Connect EUT RF output port to the Spectrum Analyzer.

2. Set the EUT Work on operation frequency individually.

3. Set RBW = 100kHz.

4. Set the VBW =3*RBW. Detector = Peak. Trace mode = max hold.

5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.
7.2.2 99% occupied bandwidth test setting:

1. Connect EUT RF output port to the Spectrum Analyzer.
2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set Span = approximately 1.5 to 5 times the OBW, centered on a nominal channel
The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW and video
bandwidth (VBW) shall be approximately three times RBW; Sweep = auto; Detector function = peak
4. Set SPA Trace 1 Max hold, then View.
7.2.3 -26dB Bandwidth test setting:

1. Set RBW = approximately 1% of the emission bandwidth.
2. Set the VBW > RBW.
3. Detector = Peak.
4. Trace mode = max hold.
5. Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.
Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

8.3 MEASUREMENT SETUP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

EUT
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8.4 MEASUREMENT RESULTS
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Test Data of Occupied Bandwidth and -26dB Bandwidth for band 5.15-5.25 GHz

Test Mode TeSEI\SI: Ei;‘ el Bii?w%ﬁﬁ%ﬂzdz) 'ZGdiSﬁZ?W'dth E_I\I/IT—:tzs) Pass or Fail
5180 16.623 29.763 N/A Pass
802.11a 5200 16.533 29.403 N/A Pass
5240 16.975 30.000 N/A Pass
5180 17.626 29.028 N/A Pass
802.11n20 5200 17.581 29.134 N/A Pass
5240 17.915 30.000 N/A Pass

Test Data of Occupied Bandwidth and -26dB Bandwidth for band 5.25-5.35 GHz

Test Mode Test Channel 99% Qccupied -26dB Bandwidth Limits Pass or Fail
(MHz) Bandwidth (MHz) (MHz) (MHz)
5260 16.621 29.840 N/A Pass
802.11a 5300 16.832 29.978 N/A Pass
5320 16.939 30.000 N/A Pass
5260 17.691 29.950 N/A Pass
802.11n20 5300 17.928 30.000 N/A Pass
5320 17.948 30.000 N/A Pass

Test Data of Occupied Bandwidth and -26dB Bandwidth for band 5.47-5.725 GHz

Test Mode Testl\(j :2;1 iE Bga?w%im?/llzdz) -26dB('\Iiﬁ|nZ§iW|dth E_I\I/IT—:tzS) Pass or Fail
5500 16.890 28.804 N/A Pass
802.11a 5600 16.562 27.615 N/A Pass
5700 16.891 29.104 N/A Pass
5500 17.762 28.597 N/A Pass
802.11n20 5600 17.575 24.766 N/A Pass
5700 17.768 28.199 N/A Pass
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Test Data of Occupied Bandwidth and DTS Bandwidth for band 5.725-5.85 GHz
Test Channel 99% Occupied DTS DTS .
1t el (MH2) Bandwidth (MHz) | Bandwidth (MHz) | "™t | PassorFail
(MHz)
5745 16.840 15.073 0.5 Pass
802.11a 5785 16.869 15.015 0.5 Pass
5825 16.813 13.809 0.5 Pass
5745 17.879 15.094 0.5 Pass
802.11n20 5785 17.883 15.028 0.5 Pass
5825 17.957 15.118 0.5 Pass
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Test Graphs of Occupied Bandwidth and -26dB Bandwidth for band 5.15-5.25 GHz
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presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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Test Graphs of Occupied Bandwidth and -26dB Bandwidth for band 5.25-5.35 GHz

= Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [02:54:54 PM Aug 25, 2023
e eq 60000000 Center Freq: 5.260000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
5.260000000 GHz

#VBW 620 kHz

Occupied Bandwidth Total Power 12.5 dBm
16.621 MHz

Transmit Freq Error 35.237 kHz % of OBW Power 99.00 %

x dB Bandwidth 29.84 MHz x dB -26.00 dB

IMSG STATUS

Test_Graph_802.11a_ ANT1 5260 6Mbps_OBW

| eysiaht Spectrum Analyzer - Occupied BW ==
| RL RE 50Q AC CORREC | sENsE:INT] | ALIGN AUTO  [02:58:51 PM Aug 25, 2023
Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 1010
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.300000000 GHz

#Res BW 200 kHz #VBW 620 kHz | e

Auto Man

Occupied Bandwidth Total Power 12.1 dBm
16.832 MHz Freq Offset

Transmit Freq Error 66.532 kHz % of OBW Power  99.00 % Clis
x dB Bandwidth 29.98 MHz xdB -26.00 dB

MSG STATUS

Test_Graph_802.11a_ANT1 5300 _6Mbps_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.
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Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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ww Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [03:02:29 PM Aug 25, 2023
e eq 0000000 Center Freq: 5.320000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
5.320000000 GHz

#VBW 620 kHz

Occupied Bandwidth Total Power 11.9 dBm
16.939 MHz

Transmit Freq Error 85.976 kHz % of OBW Power 99.00 %

x dB Bandwidth 30.00 MHz x dB -26.00 dB

IMSG STATUS
Test_Graph_802.11a_ ANT1 5320 6Mbps_OBW
| eysiaht Spectrum Analyzer - Occupied BW ==
d RL RF 500 AC CORREC [ SENSE:INT| [ ALIGN AUTO _ [03:07:27 PM Aug 25, 2023

Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1010

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.260000000 GHz

#Res BW 200 kHz #VBW 620 kHz | e

Auto Man

Occupied Bandwidth Total Power 12.2 dBm
17.691 MHz Freq Offset

Transmit Freq Error 27.336 kHz % of OBW Power  99.00 % Clis
x dB Bandwidth 29.95 MHz xdB -26.00 dB

MSG STATUS

Test_Graph_802.11n20_ANT1 5260 MCSO_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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ww Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [03:11:09 PM Aug 25, 2023
e eq 00000000 Center Freq: 5.300000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
5.300000000 GHz

#VBW 620 kHz

Occupied Bandwidth Total Power 12.5 dBm
17.928 MHz

Transmit Freq Error 48.314 kHz % of OBW Power 99.00 %

x dB Bandwidth 30.00 MHz x dB -26.00 dB

IMSG STATUS
Test_Graph_802.11n20_ANT1_5300_MCS0_OBW
| eysiaht Spectrum Analyzer - Occupied BW ==
d RL RF 500 AC CORREC [ SENSE:INT| [ ALIGN AUTO _ [03:15:27 PM Aug 25, 2023

Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1010

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.320000000 GHz

#Res BW 200 kHz #VBW 620 kHz | e

Auto Man

Occupied Bandwidth Total Power 11.9 dBm
17.948 MHz Freq Offset

Transmit Freq Error 19.683 kHz % of OBW Power  99.00 % Clis
x dB Bandwidth 30.00 MHz xdB -26.00 dB

MSG STATUS

Test_Graph_802.11n20_ANT1 5320 MCSO_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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Test Graphs of Occupied Bandwidth and -26dB Bandwidth for band 5.47-5.725 GHz

. Keysight Spectrum Analyzer - Occupied BW

[ SENSE:INT] | ALIGN AUTO  [03:31:26 PM Aug 25, 2023
Center Freq: 5.500000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device:BTS

Ref 30.00 dBm

CenterFreq
5.500000000 GHz

#Res BW 200 kHz #VBW 520 kHz CF Step

Occupied Bandwidth Total Power 12.4 dBm

16.890 MHz Freq Offset
Transmit Freq Error 124.65 kHz % of OBW Power  99.00 % OlRE:
x dB Bandwidth 28.80 MHz x dB -26.00 dB

STATUS

Test_Graph_802.11a_ ANT1_5500_6Mbps_OBW

' Keysight Spectrum Analyzer - Occupied BW ==
RE Q A CORREC | SENSE:INT] | ALIGN AUTO  [03:25:57 PM Aug 25, 2023
Center Freq 5.600000000 GHz Center Freq: 5.600000000 GHz Radio Std: None Frequency
- Trig: Free Run Avg|Hold: 10110
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.600000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 14.6 dBm

16.562 MHz FreqOffset
Transmit Freq Error 17.139 kHz % of OBW Power  99.00 % dHz
x dB Bandwidth 27.61 MHz x dB -26.00 dB

MSG STATUS

Test_Graph_802.11a_ANT1_5600_6Mbps_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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[ SENSE:INT] | ALIGN AUTO  [03:27:20 PM Aug 25, 2023

Center Freq: 5.700000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.700000000 GHz

#Res BW 200 kHz #VBW 520 kHz CF Step

Occupied Bandwidth Total Power 10.4 dBm
16.891 MHz Freq Offset

Transmit Freq Error -101.38 kHz % of OBW Power  99.00 % OlRE:
x dB Bandwidth 29.10 MHz x dB -26.00 dB

STATUS

Test_Graph_802.11a_ANT1_5700_6Mbps_OBW

' Keysight Spectrum Analyzer - Occupied BW ==
RE Q A CORREC [ SENSE:INT] | ALIGN AUTO  [03:36:04 PM Aug 25, 2023
Center Freq 5.500000000 GHz Center Freq: 5500000000 GHz Radio Std: None Frequency
- Trig: Free Run Avg|Hold: 10110
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5500000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 12.2 dBm

17.762 MHz FreqOffset
Transmit Freq Error 76.556 kHz % of OBW Power  99.00 % dHz
x dB Bandwidth 28.60 MHz x dB -26.00 dB

MSG STATUS

Test_Graph_802.11n20_ANT1_5500_MCS0_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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[ SENSE:INT] | ALIGN AUTO  [03:37:12 PM Aug 25, 2023

Center Freq: 5.600000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.600000000 GHz

#Res BW 200 kHz #VBW 520 kHz CF Step

Occupied Bandwidth Total Power 14.4 dBm
17.575 MHz Freq Offset

Transmit Freq Error 13.046 kHz % of OBW Power  99.00 % OlRE:
x dB Bandwidth 24.77 MHz x dB -26.00 dB

STATUS

Test_Graph_802.11n20_ANT1_5600_MCS0_OBW

' Keysight Spectrum Analyzer - Occupied BW ==
RE Q A CORREC | SENSE:INT] | ALIGN AUTO  [03:38:25 PM Aug 25, 2023
Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None Frequency
- Trig: Free Run Avg|Hold: 10110
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.700000000 GHz

#Res BW 200 kHz #/BW 620 kHz

Occupied Bandwidth Total Power 10.4 dBm

17.768 MHz FreqOffset
Transmit Freq Error -73.963 kHz % of OBW Power  99.00 % dHz
x dB Bandwidth 28.20 MHz x dB -26.00 dB

MSG STATUS

Test_Graph_802.11n20_ANT1_5700_MCSO_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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®
A\GC Report No.: AGC06662230301FR02

Page 31 of 102

Test Graphs of Occupied Bandwidth for band 5.725-5.85 GHz

= Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [04:26:19 PM Aug 25, 2023
. eq A5000000 Center Freq: 5.745000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
5.745000000 GHz

#VBW 620 kHz

Occupied Bandwidth Total Power 8.41 dBm
16.840 MHz

Transmit Freq Error -52.938 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.68 MHz x dB -26.00 dB

IMSG STATUS

Test_Graph_802.11a_ANT1_ 5745 6Mbps_OBW

| eysiaht Spectrum Analyzer - Occupied BW ==
| RL RE 50Q AC CORREC | sENsE:INT] | ALIGN AUTO  [04:21:10 PM Aug 25, 2023
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 1010
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.785000000 GHz

#Res BW 200 kHz #VBW 620 kHz e ann

Auto Man

Occupied Bandwidth Total Power 8.03 dBm
16.869 MHz Freq Offset

Transmit Freq Error -36.377 kHz % of OBW Power  99.00 % Clis
x dB Bandwidth 30.00 MHz xdB -26.00 dB

MSG STATUS

Test_Graph_802.11a_ANT1_5785_6Mbps_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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ww Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [04:16:52 PM Aug 25, 2023
e eq 5.825000000 Center Freq: 5.825000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
5825000000 GHz

#VBW 620 kHz

Occupied Bandwidth Total Power 7.29 dBm
16.813 MHz

Transmit Freq Error -3.211 kHz % of OBW Power 99.00 %
x dB Bandwidth 30.00 MHz x dB -26.00 dB

IMSG STATUS
Test_Graph_802.11a_ANT1_ 5825 6Mbps_OBW
| eysiaht Spectrum Analyzer - Occupied BW ==
| RL RE 50Q AC CORREC | sENsE:INT] | ALIGN AUTO [ 04:32:52 PM Aug 25, 2023

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1010

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.745000000 GHz

#Res BW 200 kHz #VBW 620 kHz | e

Auto Man

Occupied Bandwidth Total Power 8.36 dBm
17.879 MHz Freq Offset

Transmit Freq Error -46.571 kHz % of OBW Power  99.00 % Clis
x dB Bandwidth 29.83 MHz xdB -26.00 dB

MSG STATUS

Test_Graph_802.11n20_ANT1_5745_MCSO_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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ww Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [04:36:14 PM Aug 25, 2023
e eq 85000000 Center Freq: 5.785000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

Center Freq
5.785000000 GHz

#VBW 620 kHz

Occupied Bandwidth Total Power 7.70 dBm
17.883 MHz

Transmit Freq Error -53.229 kHz % of OBW Power 99.00 %
x dB Bandwidth 30.00 MHz x dB -26.00 dB

IMSG STATUS
Test_Graph_802.11n20_ANT1_ 5785 MCSO_OBW
| eysiaht Spectrum Analyzer - Occupied BW ==
| RL RE 50Q AC CORREC | sENsE:INT] | ALIGN AUTO  [04:40:45 PM Aug 25, 2023

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1010

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq
5.825000000 GHz

#Res BW 200 kHz #VBW 620 kHz | e

Auto Man

Occupied Bandwidth Total Power 7.38 dBm
17.957 MHz Freq Offset

Transmit Freq Error -13.411 kHz % of OBW Power  99.00 % Clis
x dB Bandwidth 29.99 MHz xdB -26.00 dB

MSG STATUS

Test_Graph_802.11n20_ANT1_5825_MCSO_OBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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Test Graphs of DTS Bandwidth for band 5.725-5.85 GHz

e Keysight Spectrum Analyzer - Occupied BW

RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [ 04:26:24 PM Aug 25, 2023
. eq A5000000 Center Freq: 5.745000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.74374 GHz
Ref 30.00B0 -88413dBm

Center Freq
5.745000000 GHz

Span 30 MHz
#VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 7.91 dBm
16.732 MHz

Transmit Freq Error -43.083 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.07 MHz x dB -6.00 dB

IMSG STATUS
Test_Graph_802.11a_ANT1 5745 6Mbps_DTSBW
| eysiaht Spectrum Analyzer - Occupied BW ==
| RL RE 50Q AC CORREC | sENsE:INT] | ALIGN AUTO  [04:21:16 PM Aug 25, 2023

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1010

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.78626 GHz
Ref30.00dBM  -8.4930dBm

CenterFreq
5.785000000 GHz

Span 30 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms 3.000000 MHz

Auto Man

Occupied Bandwidth Total Power 7.63 dBm
16.593 MHz Freq Offset

Transmit Freq Error -37.948 kHz % of OBW Power Clis
x dB Bandwidth 15.02 MHz x dB

MSG STATUS

Test_Graph_802.11a_ANT1_5785 6Mbps_DTSBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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ww Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [ 04:16:57 PM Aug 25, 2023
e eq 5.825000000 Center Freq: 5.825000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.82626 GHz
Ref 30.00dB0 90818 dBm

Center Freq
5825000000 GHz

Span 30 MHz
#VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 6.77 dBm
16.547 MHz

Transmit Freq Error -1.579 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.81 MHz x dB -6.00 dB

IMSG STATUS

Test_Graph_802.11a_ANT1_5825_6Mbps_DTSBW

| eysiaht Spectrum Analyzer - Occupied BW = ||
| RL RE 50Q AC CORREC | sENsE:INT] | ALIGN AUTO [ 04:32:58 PM Aug 25, 2023

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 1010

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.74626 GHz
Ref3000dBMm  -8.0033 dBm

CenterFreq
5.745000000 GHz

Span 30 MHz CFStep
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms 3.000000 MHz
Auto Man

Occupied Bandwidth Total Power 8.03 dBm

17.723 MHz Freq Offset

Transmit Freq Error -17.517 kHz % of OBW Power Clis
x dB Bandwidth 15.09 MHz x dB

MSG STATUS

Test_Graph_802.11n20_ANT1_5745_MCSO_DTSBW

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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ww Keysight Spectrum Analyzer - Occupied BW (=0 F=R
RL RF 500 AC CORREC [ SENSE:INT] | ALIGN AUTO [04:36:20 PM Aug 25, 2023
e eq 85000000 Center Freq: 5.785000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
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9. POWER SPECTRAL DENSITY MEASUREMENT
9.1 MEASUREMENT LIMITS

Operation Band EUT Category LIMIT

[ ] Outdoor Access Point 17dBm/ MHz

U-NII-1 ; Fixed point-to-point Access Point 17dBm/ MHz

|| Indoor Access Point 17dBm/ MHz

X Client devices 11dBm/ MHz

U-NII-2A / 11dBm/ MHz
U-NII-2C / 11dBm/ MHz

U-NII-3 / 30 dBm/500kHz

9.2 MEASUREMENT PROCEDURE

XIFor Average power spectral density test:
Connect EUT RF output port to the Spectrum Analyze.
Span was set to encompass the entire 26dB EBW of the signal.
RBW = 1MHz.
If measurement bandwidth of Maximum PSD is specified in 500 kHz, RBW = 100KHz
Set VBW >[3xRBW].
Sweep Time=Auto couple.
Detector function=RMS (i.e., power averaging).
Trace average at least 100 traces in power averaging (rms) mode.
When the measurement bandwidth of Maximum PSD is specified in 100 kHz, add a constant
factor 10*log(500kHz/100kHz) = 6.99 dB to the measured result.

. Determine according to the duty cycle of the equipment: when it is less than 98%, follow the

steps below.

11. Add [10 log (1/D)], where D is the duty cycle, to the measured power to compute the average
power during the actual transmission times (because the measurement represents an
average over both the ON and OFF times of the transmission). For example, add [10 log
(1/0.25)] = 6 dB if the duty cycle is 25%.

12. Record the test results in the report.

©ONOOAWNE

=
o

9.3 MEASUREMENT SETUP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

EUT
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9.4 MEASUREMENT RESULT

Test Data of Conducted Output Power Density for band 5.15-5.25 GHz
Test Mode TeSEI\SI: r'?)n UE Averag(]((ja BFr)1(1)/VlY/IeI-r|z[)) ensity (dl?l:rlnr?:\;sl-lz) Pass or Fail
5180 1.133 11 Pass
802.11a 5200 0.365 11 Pass
5240 -0.670 11 Pass
5180 0.286 11 Pass
802.11n20 5200 -0.090 11 Pass
5240 -1.373 11 Pass
Test Data of Conducted Output Power Density for band 5.25-5.35 GHz
Test Mode TeSEI\SI: :i; s Averag(;deB?)/lt//lel_rle)) ensity ( dBLrInn/]Il\jlsl—lz) Pass or Fail
5260 -2.154 11 Pass
802.11a 5300 -2.266 11 Pass
5320 -2.411 11 Pass
5260 -2.102 11 Pass
802.11n20 5300 -2.284 11 Pass
5320 -2.756 11 Pass
Test Data of Conducted Output Power Density for band 5.47-5.725 GHz
Test Mode Teszl\(/f :‘;1 L= Averag(;gBFr’T(])/vIQ/Aeég ensity (dl?l,_rlr1r7ll\;sl—|z) Pass or Fail
5500 -2.082 11 Pass
802.11a 5600 -1.979 11 Pass
5700 -4.389 11 Pass
5500 -2.321 11 Pass
802.11n20 5600 -0.478 11 Pass
5700 -4.553 11 Pass
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Test Data of Conducted Output Power Density for band 5.725-5.85 GHz
Test Average Power Average I_Dower 1 i
Test Mode Channel Density Density Pass or Fail
(MHz) (dBm/100kHz) (dBm/500kHz) (dBm/500kHz)
5745 -15.010 -8.020 30 Pass
802.11a 5785 -15.415 -8.425 30 Pass
5825 -16.446 -9.456 30 Pass
5745 -15.086 -8.096 30 Pass
802.11n20 5785 -14.722 -7.732 30 Pass
5825 -14.122 -7.132 30 Pass

Note:1. Power density(dBm/500kHz) = Power density(dBm/100kHz) +10*log(500/100).
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Test Graphs of Conducted Output Power Spectral Density for band 5.15-5.25 GHz
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E Keysight Spectrum Analyzer - Swept SA == |
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E Keysight Spectrum Analyzer - Swept SA [ )
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Test Graphs of Conducted Output Power Spectral Density for band 5.25-5.35 GHz
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E Keysight Spectrum Analyzer - Swept SA == |
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Test Graphs of Conducted Output Power Spectral Density for band 5.47-5.725 GHz
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. Keysight Spectrum Analyzer - Swept SA =
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Test Graphs of Conducted Output Power Spectral Density for band 5.725-5.85 GHz
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10. CONDUCTED SPURIOUS EMISSION
10.1 MEASUREMENT LIMIT

Applicable to Limit
Restricted | 789033 D02 General UNII Test Field strength at 3m (dBuV/m)
bands Procedures New Rules v02r01 PK: 74 AV: 54
. _— Equivalent field Strength at 3m
Applicable to EIRP Limit (dBm/MHz) (dBuV/m)
FCC 15.407(b)(1
Out of the (b)2)
restricted bands 15407(b)(2) PK: -27 PK: 68.2
15.407(b)(3)
15.407(b)(4) See Note 2

Note 1: The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

1000000 kU
E= ———— V/m, where P is the eirp (Watts).

3
Note 2: All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or
below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.
10.2 MEASUREMENT PROCEDURE
1. Connect EUT RF output port to the Spectrum Analyzer.
2. Setthe EUT Work on the top, the Middle and the bottom operation frequency individually.
3. Set the Span = wide enough to capture the peak level of the in-band emission and all spurious emissions
from the lowest frequency generated in the EUT up through the 10th harmonic.
RBW = 100 kHz; VBW= 300 kHz; Sweep = auto; Detector function = peak.(Test frequency below 1GHz)
RBW =1 MHz; VBW= 3 MHz; Sweep = auto; Detector function = peak.(Test frequency Above 1GHz)
Set SPA Trace 1 Max hold, then View.
Mark the maximum useless stray point and compare it with the limit value to record the result.
10.3 MEASUREMENT SETUP (BLOCK DIAGRAM OF CONFIGURATION)
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10.4 MEASUREMENT RESULTS
Test Graphs of Spurious Emissions outside of the 5.15-5.35 GHz band for transmitters operating in the
5.15-5.25 GHz band

s Keysight Spectrum Analyzer - Swept SA
AC CORREC SENSE:INT| ALIGN AUTO | 02:09:16 PM Aug
Avg Type: Log-Pwr
PNO: Fast —»— T1rig: FreeRun Avg|Held: 100/100
F #Atten: 30 dB

Mkr1 160.02 MHz
10 gBidw Ref 20.00 dBm -52.475 dBm

Center Freq
515.000000 MHz

1.000000000 GHz

97.000000 MHz
Auto Man

- Freq Offset
- WWMMWWWWWMMWWWWYMTWMMW 0 Hz
_

---------- i
L Lin

#VBW 300 kHz

SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 100/100
#Atten: 30 dB

1LO gBIdw Ref 20.00 dBm

Center Freq
3.050000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
5.100000000 GHz

CF Step

410.000000 MHz
Auto Man

e i e BT FI R PRTRROTY |
MM““M“ FreqOfset

[
Scale Type

#VBW 3.0 MHz
IMSG STATUS
ATy teport haviig ho Test_Graph_802.11a_ANT1 5180 _6Mbps_Frequency Band 2 asting/ingpaction

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/



GC Report No.: AGC06662230301FR02

Page 54 of 102

' Keysight Spectrum Analyzer - Swept SA o=
RF [500 AC | CORREC SENSE:INT] | ALIGN AUTO [02:09:48 PMAug 25, 2023
Center Freq 5.250000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.178 52 GHz
EggBidiv Ref 20.00 dBm 7.049 dBm

Center Freq
5250000000 GHz

StartFreq
5.100000000 GHz

Stop Freq
5.400000000 GHz

CF Step
30.000000 MHz
Auto Man

Freq Offset

0 Hz
|
Scale Type

Stop 5.4000 GHz [J55] Lin
#VBW 3.0 MHz Sweep 2.000 ms (30000 pts

IMSG STATUS

Test_Graph_802.11a_ANT1_ 5180 _6Mbps_Frequency Band 3

e Keysight Spectrum Analyzer - Swept SA

L Q AC | CORREC SENSE:INT| ALIGN AUTO

000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

=N =T

Center Freq
16.200000000 GHz

StartFreq
5.400000000 GHz

Stop Freq
27.000000000 GHz

CF Step

2.160000000 GHz

Auto Man
||

Freq Offset

0 Hz
|

Scale Type

Stop 27.00 GHz |5 Lin

#VBW 3.0 MHz Sweep $6.00 ms (30000 pts

IMSG STATUS

Test_Graph_802.11a_ANT1 5180 _6Mbps_Frequency Band 4

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/



A\GC Report No.: AGC06662230301FR02

Page 55 of 102

KEYSIGHT Input RF Input Z: 50 0 #Atten: 20 dB PNO' Fast Avg Type: Log-Power
Coupling: DC Corrections: Off  |Preamp: Off Gate: Off Avg|Hold:>100/100
(:J Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

Mkr1 38.011 8 GHz
Scale/Div 10 dB Ref Level 0.00 dBm -44.97 dBm

Start 27,000 GHz #Video BW 3.0 MHz Stop 40.000 GHz
#Res BW 1.0 MHz Sweep ~25.6 ms (30000 pts)

Aug 25, 2023
4:49:19 PM

Test Graph_802.11a ANT1 5180 6Mbps_Frequency Band 5

' Keysight SpECtrum Ana\yzer Swept SA

CORREC | SENSE:INT] | ALIGN AUTO _ [02:36:56 PM Aug 25, 2023
Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Eo dBidiv Ref 20.00 dBm
Center Freq

515.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset

0Hz
MI
Scale Type

Stop 1.0000 GHz |55 Lin
#VBW 300 kHz Sweep 94.00 ms (30000 pts

MSG STATUS

Test _Graph_802.11a ANT1 5240 6Mbps_Frequency Band 1

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/



GC Report No.: AGC06662230301FR02

Page 56 of 102

B

RF [500 AC | CORREC SENSE:INT] | ALIGN AUTO  [02:37:11 PMAug 25, 2023
Center Freq 3.050000000 GHz Avg Type: Log-Pwr

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

10 dBidiv. Ref 20.00 dBm

Center Freq
3.050000000 GHz

StartFreq
1,000000000 GHz

Stop Freq
5.100000000 GHz

CF Step
410.000000 MHz
Auto Man

Freq Offset

0 Hz
|
Scale Type

Stop 5.100 GHz |5& Lin
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts

IMSG STATUS

Test_Graph_802.11a_ANT1_ 5240 6Mbps_Frequency Band 2

e Keysight Spectrum Analyzer - Swept SA
Q AC | CORREC SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ~#— 1rig: Free Run Avg|Hold:=100/100
IFGain:Low #Atten: 30 dB

=N =T

10 dBidiv  Ref 20.00
Log

Center Freq
5.250000000 GHz

StartFreq
5.100000000 GHz

Stop Freq
5.400000000 GHz

CF Step
30.000000 MHz
Auto Man

n (||
Freq Offset

0 Hz
et
Scale Type

Stop 5.4000 GHz || Lin
#VBW 3.0 MHz Sweep 2.000 ms (30000 pts

IMSG STATUS

Test_Graph_802.11a_ANT1 5240 6Mbps_Frequency Band 3

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/



A\GC Report No.: AGC06662230301FR02

Page 57 of 102

(=[]

Q CORREC [ SENSE:INT] | ALIGN AUTO  [02:37:48 PM Aug 25, 2023
Center Freq 16 ZUDUUDUUD GHz Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

IFGain:Low

10 dBidiv. Ref 20.00 dBm

Center Freq
16.200000000 GHz

StartFreq
5.400000000 GHz

Stop Freq
27.000000000 GHz

CF Step
2.160000000 GHz
Auto Man

Freq Offset

0 Hz
G |
Scale Type

Stop 27.00 GHz |5& Lin
#VBW 3.0 MHz Sweep $6.00 ms (30000 pts

IMSG STATUS

Test_Graph_802.11a_ANT1_ 5240 6Mbps_Frequency Band 4

Spectrum Analyzer 1
Swept SA

KEYS|GHT Input RF Input Z: 50 O #Atten: 20 dB PNO: Fast Avg Type: Log-Power 234
RL Coupling: DC Corrections: Off  |Preamp: Off Gate: Off Avg|Hold:>100/100
(:J Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Mkr1 38.960 8 GHz
Scale/Div 10 dB Ref Level 0.00 dBm -44.84 dBm

Start 27.000 GHz #Video BW 3.0 MHz Stop 40.000 GHz|
#Res BW 1.0 MHz Sweep ~25.6 ms (30000 pts)

el i d

Test Graph_802.11a_ ANT1 5240 6Mbps_Frequency Band 5

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc01@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




GC Report No.: AGC06662230301FR02

Page 58 of 102

Test Graphs of Spurious Emissions outside of the 5.15-5.35 GHz band for transmitters operating in the
5.25-5.35 GHz band
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